
                                                                              

L a n d  U s e  D i s t r i b u t i o n ,  A n a l y s i s  

a n d  C u r r e n t  C o n d i t i o n s  

 

A3.96 | P a g e                                                        A p p e n d i x  A :  B a c k g r o u n d  a n d  C u r r e n t  C o n d i t i o n s  

 

Exhibit 3.5.b: County-Designated Colonias 

 

 
 



                                                                              

P h y s i c a l  I n f r a s t r u c t u r e   

C o n n e c t i v i t y  B a c k g r o u n d  

 

A4.1 | P a g e               A p p e n d i x  A :  B a c k g r o u n d  a n d  C u r r e n t  C o n d i t i o n s  
[...]
Because TAZ data only extends out to the year 2030, the anticipated SWIP build-out will occur beyond the 

range of the current TAZ time frame. Future build-out flows were estimated based on the projected land 

use and population data provided by Pima County Planning Department. 

Delineation of Sewer Sub-basins and Sub-areas 

The study area within the Avra Valley sewer basin was divided into eight sub-basins numbered 1 through 

8. These sub-basins were defined based on their natural drainage patterns and existing infrastructure. 

Given topographic conditions at the SWIP boundary, it may be possible to service additional adjacent 

areas in the future. One potential servicing expansion to the southwest towards Three Points was 

considered, however land uses in this area would quickly become constrained by the Conservation Land 

System (CLS), which forms the backbone of the Sonoran Desert Conservation Plan (SDCP). 

Within the study area (but outside the delineated Avra Valley sewer service sub-basins) are three distinct 

sub-areas that are notable based upon their drainage condition. The 6,801 acre area located in the 

northwest corner of the study area cannot naturally drain to the Avra Valley WWTF via gravity flow. Given 

that the proposed growth density in this area is relatively low, on-site septic systems may prove to be the 

most feasible means of disposing of wastewater generated within this area.  

The 5,219 acre area located in the eastern portions of the study area is part of the Agua Nueva WWTP 

sewer basin. In addition, on the ridge line between this area and the delineated Avra Valley WWTF sewer 

basin there is an indeterminate treatment destination area where future wastewater could potentially be 

directed to either the Avra Valley WWTF or the Agua Nueva WWTP. As directed by Pima County, areas 

outside the specifically delineated Avra Valley WWTF sewer basin were not examined in this Infrastructure 

Plan. Optimal means of servicing these subareas may be studied in subsequent planning projects. 

Projected Population and Flow Statistics 

The projected populations provided by Pima County planners at the time the SWIP was prepared were 

used to generate future wastewater flow estimates. Three growth scenarios were developed in Phase 1, 

describing higher density, medium density, and lower density scenarios. The Phase 2 population was 

closest to the Phase 1 medium density scenario.  

In general, it does not make economic sense to provide public sewer service to subdivisions in locations 

where houses are located far away from each other. For the purposes of this planning level effort, only 

areas where the proposed RAC is higher than 1.33 (e.g. one unit on a lot equal to or larger than 0.75 acres) 



                                                                              

P h y s i c a l  I n f r a s t r u c t u r e   

C o n n e c t i v i t y  B a c k g r o u n d  

 

A4.50 | P a g e              A p p e n d i x  A :  B a c k g r o u n d  a n d  C u r r e n t  C o n d i t i o n s  

 
 

 

was considered for public sewer servicing. Based on this assumption, low density areas with a proposed 

RAC less than 1.33 will be on septic systems and will not contribute wastewater to the public sewer 

facilities.  

TABLE 4.4.b: Acreage of Sub-basins and Sub-areas 

Sub-basins and Sub-areas Total  
Acreage 

1 5,500 

2 4,851 

3 2,691 

4 2,241 

5 1,895 

6 4,264 

7 3,853 

8 2,771 

Non-Serviceable Area (by Gravity to Avra Valley WWTF) 6,801 

Area in Roger Road WWTP Sewer Service Basin 5,219 

Indeterminate Treatment Destination Area 3,519 

   
Source: Pima County Southwest Infrastructure Study, 2007. 

TABLE 4.4.c: Projected Total and Effective Population 

Sub-basins and Sub-areas Total  
Acreage 

1 5,500 
2 4,851 
3 2,691 
4 2,241 
5 1,895 
6 4,264 
7 3,853 
8 2,771 
Non-Serviceable Area (by Gravity to Avra Valley WWTF) 6,801 
Area in Roger Road WWTP Sewer Service Basin 5,219 
Indeterminate Treatment Destination Area 3,519 

   
Source: Pima County Southwest Infrastructure Study, 2007. 



                                                                              

P h y s i c a l  I n f r a s t r u c t u r e   

C o n n e c t i v i t y  B a c k g r o u n d  

 

A4.51 | P a g e              A p p e n d i x  A :  B a c k g r o u n d  a n d  C u r r e n t  C o n d i t i o n s  

 
 

 

TABLE 4.2.d: Projected Total and Effective Population (Phase II Density Scenario) 

Sub-basins and Sub-areas Total 
Population 

Effective 
Population 

Percent of 
Public 
Sewer 

1 36,904 29,654 80.4 
2 23,512 21,244 90.4 
3 20,623 19,688 95.5 
4 5,743 3,424 59.6 
5 8,073 6,288 77.9 
6 17,240 13,338 77.4 
7 6,229 1,231 19.8 
8 5,500 4,010 72.9 
Sub-Totals 123,822 98,877 79.9 
Non-Serviceable Area (by Gravity to Avra Valley WWTF) 4,126 0 0.0 
Area in Roger Road WWTP Sewer Service Basin 20,785 16,926 81.4 
Indeterminate Treatment Destination Area 5,584 2,079 37.2 

   
Source: Pima County Southwest Infrastructure Study, 2007. 

 
As expected, denser developments lead to higher percentages of the population being serviced by public 

sewers. The total predicted Phase 1 influent Average Dry Weather Flow (ADWF) flows at the Avra Valley 

WWTF ranged from 6.3 MGD for the lower density scenario up to 11.7 MGD for the higher density 

scenario. Inflows under the medium density scenario and the higher density scenario are higher than 

previously anticipated inflows to this facility. The addition of industrial and commercial lands to the 

development concept in Phase 2 resulted in a total predicted influent ADWF flow at the Avra Valley WWTF 

of 11.3 MGD. 

Residual Capacity of Existing Sewers 

For current conditions the great majority of the wastewater collection and conveyance system has 

sufficient capacity to convey the existing flow during peak wet weather flow periods. However, the 

residual capacity in the existing system is not sufficient to accommodate the proposed future flows at all 

locations. 

Proposed Expansion of Conveyance Systems 

Proposed expansion of conveyance systems is discussed in detail and mapped in the Pima County 

Southwest Infrastructure Plan (SWIP) study for this planning area.  

  



                                                                              

P h y s i c a l  I n f r a s t r u c t u r e   

C o n n e c t i v i t y  B a c k g r o u n d  

 

A4.52 | P a g e              A p p e n d i x  A :  B a c k g r o u n d  a n d  C u r r e n t  C o n d i t i o n s  

 
 

 

Sub-basin/Sub-area Phase II Density Scenario 

A revised wastewater servicing plan was developed during Phase II to accommodate the residential, 

industrial, and commercial lands in the altered development concept. The service areas include Ryan 

Airfield to support industrial employment possibilities. During both Phase 1 and Phase 2 it was determined 

that the existing system is not sufficient to accommodate the entirety of the anticipated future flows. It 

was assumed that in many cases the conveyance capacity of existing sewers would be augmented by the 

addition of sewers installed in parallel with existing sewers.  

For Phase 1, in order to service the proposed development in the southwest corner of the SWIP area, a 

new trunk sewer will be necessary. The proposed trunk, which extends along the West Ajo Highway, is 

schematically shown on the maps for the purposes of this study. The eventual constructed alignment must 

be determined through a formal route study. This trunk has been sized to handle wastewater generated 

in the adjacent yellow-colored areas within the SWIP boundary.  

For Phase 2, the concepts evolved. In Basin 6 the flow from the northeast was split. One segment flows to 

the south in an 8-inch line and then west in a 12-inch line. The other segment flows west and then south 

in a 12-inch line. It was assumed that the flow split could be accomplished so that the two segments would 

not exceed capacity. If this assumption is incorrect and the flow cannot be split to avoid exceeding capacity 

in either segment, portions of these sewers would have to be augmented. In order to service the proposed 

development in the southwest corner of the SWIP area, new trunk sewers will be necessary.  

The proposed trunk sewers, which extend along West Ajo Highway and skirt the west edge of Ryan 

Airfield, are schematically shown in the SWIP study. The eventual constructed alignment should be 

determined through a formal route study. The route study should consider at least the following factors: 

the routing of the sewer or sewers to serve this area, the size of the sewers, and how much of the area, if 

any, could be served by a sewer west of Ryan Airfield.  

Wastewater Treatment Capacity and Currently Proposed Expansion 

Existing Treatment Capacity 

The Avra Valley WWTF is a biological nutrient removal oxidation ditch with an ADWF design capacity of 4 

MGD.  

Expansion Acheived in CIP 

Due to the ongoing and rapid growth in the Avra Valley WWTF service area, Pima County authorized a 

plant expansion of 4.0 MGD additional capacity. The new expansion constructed two new parallel 2.0 

MGD process trains. The original oxidation ditch was designed and built as a temporary facility. After the 

4.0 MGD expansion, the original oxidation ditch was taken out of service. The County then replaced the 

existing system with the new 4.0 MGD ditch system to the Modified Ludzak-Ettinger (MLE) process to 

create additional capacity.  



                                                                              

P h y s i c a l  I n f r a s t r u c t u r e   

C o n n e c t i v i t y  B a c k g r o u n d  

 

A4.53 | P a g e              A p p e n d i x  A :  B a c k g r o u n d  a n d  C u r r e n t  C o n d i t i o n s  

 
 

 

The improvements provided an additional 4.0 MGD capacity including a new inlet gravity sewer and 

influent lift station, modifications to the headworks, two biological nutrient removal oxidation ditches, 

clarifiers, continuous backwashing deep bed filters, ultraviolet (UV) disinfection, sludge holding basins, 

sludge thickening equipment, dewatering equipment, means of additional effluent discharge to 

percolation basins and/or the Black Wash spray fields, and upgrades to the process water, odor control, 

and electrical systems. Initially, solids were stored on-site, dewatered to five percent to six percent solids 

content, and trucked to the Ina Road Water Pollution Control Facility (WPCF) for further digestion. Future 

on-site aerobic digestion may be considered at some point. 

The influent lift station and headworks were designed for an ultimate ADWF flow of 6.2 MGD and a peak 

flow of 12.0 MGD. Solids handling from both new treatment trains and the existing system are combined 

and thickened in an aerated and mixed holding tank prior to aerobic digestion. The sludge is dewatered 

and trucked to land application sites. A tertiary filtration area was planned and basin capacity constructed 

for ultimate 6.2 MGD. The filtration and ultraviolet disinfection equipment was sized to treat 4.0 MGD.  

This 4.0 MGD expansion was programmed within the CIP and is completed. The total combined cost for 

the Avra Valley WWTF 4.0 MGD Biological Nutrient Removal Oxidation Ditch (BNROD) Expansion project 

delivery is $44,900,000. Included in these costs is the purchase of heavy equipment to operate and 

maintain the effluent disposal ponds in a proactive manner to maximize their disposal capacity. This 

amount is being financed through a combination of 2004 Bonds under an amended bond authorization 

and System Development Funds.  

Additional Required Treatment Capacity Expansion 

In Phase 1 Pima County planners developed three SWIP scenarios with varying levels of development 

intensity. From a wastewater treatment design point of view, the total required treatment capacity at the 

Avra Valley WWTF for the higher, medium, and lower density scenarios were considered. 

Lower Density Scenario 

An expansion adding 4.0 MGD capacity has been programmed into the CIP and is in the process of being 

delivered. With this 4.0 MGD addition, the Avra Valley WWTF could theoretically treat an ADWF of up to 

6.2 MGD, however the original oxidation ditch was designed and constructed as a temporary facility and 

has already been in operation for an extended period of time. Once the 4.0 MGD addition is finished, it is 

recommended that this temporary facility be taken out of service. A new facility expansion would then be 

pursued to provide sufficient treatment capacity to support the lower density scenario ADWF of 6.5 MGD. 

Avra Valley WWTF requirements related to this scenario will include maintaining the proposed 4.0 MGD 

and replacing the existing 2.2 MGD capacity oxidation ditch with an equivalent means of treating 2.5 MGD 

capacity. Through these additions the Avra Valley WWTF would continue to be capable of producing Class 

A+ effluent. 

  



                                                                              

P h y s i c a l  I n f r a s t r u c t u r e   

C o n n e c t i v i t y  B a c k g r o u n d  

 

A4.54 | P a g e              A p p e n d i x  A :  B a c k g r o u n d  a n d  C u r r e n t  C o n d i t i o n s  

 
 

 

Medium Density Scenario 

An ADWF capacity of 9.5 MGD will be required to support the population represented by the medium 

density scenario. Avra Valley WWTF requirements related to this scenario will include the maintenance of 

a total capacity of 4.0 MGD from the ongoing expansion, and the construction of an additional 5.5 MGD 

of ADWF treatment processes capable of producing Class A+ effluent.  

Higher Density Scenario 

An ADWF capacity of 12.0 MGD will be required should the higher density development scenario 

transpire. Avra Valley WWTF requirements related to this scenario will include the maintenance of a total 

capacity of 4.0 MGD from the ongoing expansion, and the construction of an additional 8.0 MGD of ADWF 

treatment processes capable of producing Class A+ effluent. 

In Phase 2, Pima County planners transitioned to a single most probable SWIP development scenario with 

projected levels of development intensity. An ADWF capacity of 12.0 MGD will be required for the Phase 

2 development scenario. Avra Valley WWTF requirements related to this scenario include the 

maintenance of a total capacity of 4.0 MGD from the ongoing expansion, and the construction of an 

additional 8.0 MGD of ADWF treatment processes capable of producing Class A+ effluent. 

Probable Costs for Effluent Disposal 

As part of the SWIP, the probable costs for effluent utilization were developed based on three options. 

The first option assumed 100 percent of the treated effluent is recharged using on-site percolation ponds. 

The second option used a combination of percolation ponds and riparian restoration. The third option 

maximized urban re-use in combination with either percolation or both percolation and habitat 

restoration. Under option three, three major regional parks were included.  

Summary of Wastewater Capital Costs 

SWIP-related wastewater capital projects to be funded by Pima County (developer-borne conveyance 

costs have been omitted) depended upon the density scenario during Phase 1 but were simplified in Phase 

2 to represent total approximate cost ranging from $127,652,000 to $165,067,000 in 2007. 

Altar Valley Planning Area (4)  

According to the 2000 and 2010 US Bureau of the Census, Altar Valley planning area as one of the lowest 

population densities in Pima County with 7 persons per square mile. The area includes portion of the 

Tohono O’odham Nation, the Buenos Aires National Wildlife refuge, the Baboquivari Peak Wilderness 

Area, the Coyote Mountain Wilderness Area, the Ironwood Forest National Monument and slivers of the 

Tohono O’odham Nation San Xavier District. Privately owned lands constitute approximately 16.8 percent 